

The Vanguard Utility Future Product List

The Vanguard Utility is planning to offer the following products to Affiliates of the Pharmaceutical Reserve Network. Vanguard will work with you and local regulators on all necessary approvals.

Last updated: September 2025

TABLE OF CONTENTS

Anti-Infective Medicines	2
IV Bag Large Volume Parenteral Solutions	2
Solutions Correcting Water, Electrolyte and Acid-Base Disturbances	2
Ear, Nose and Throat Medicines (Nasal Sprays/Ear Drops)	2
Juvenile Joint Disease Medicines	3
Prevention of HIV-Related Opportunistic Infections Medicines	3
Anesthetics, Preoperative Medicines	3
Pain and Palliative Care Medicines	3
Antiallergics and Medicines Used in Anaphylaxi	4
Antidotes and Other Substances Used in Poisonings	4
Antimalarial Medicines	4
Treatment of 2nd Stage African Trypanosomiasis Medicines	4
Ebola Virus Disease Medicines	4
Nervous System	4
Metabolic Antidotes	5
Blood Affecting Medicines	5
Respiratory System Medicines	5
Musculoskeletal System Medicine	5
Cardiovascular Medicines	5
Diagnostic Agents	6
Diuretics	6
Antiulcer Medicines	6
Antiemetic Medicines	6
Neuromuscular Blocking Agent	6
Immunomodulators	6
Diabetes Medicines	6
Hypoglycemia Medicines	6
Pituitary Hormone System Medicines	7
Immunological Medicines	7
Muscle Relaxants (Peripherally-Acting) and Cholinesterase Inhibitors	7
Ophthalmic Preparations	7
Ovulation Inducers	8
Medicines Administered to the Neonate	8
Mental and Behavioral Disorders Medicines	8
Vaccines	8
Antineoplastics and Supportive Medicines	9
Hormones and Antihormones	9



**Pharmaceutical
Reserve Network**

The availability of any product to a Network Affiliate is dependent upon available supply and regulatory approval of the pharmaceutical product in that Affiliate's market(s).

ANTI-INFECTIVE MEDICINES

- Ceftriaxone
- Ciprofloxacin
- Ciprofloxacin + sodium chloride 4mg injection
- Linezolid
- Clindamycin
- Clindamycin 600mg injectable
- Kanamycin 1000mg injectable
- Lincomycin 600mg injection
- Amphotericin b
- Fluconazole
- Fluconazole 2mg/ml injectable
- Voriconazole
- Gentamicin
- Gentamicin 80mg/2ml injection
- Vancomycin
- Vancomycin 500mg injection
- Sulfamethoxazole + Trimethoprim
- Sulfamethoxazole + Trimethoprim 400mg + 80mg injectable
- Amikacin
- Amikacin 500mg injectable
- Levofloxacin
- Moxifloxacin
- Ofloxacin
- Sodium colistimethate 150mg injection
- Hydroxide sucrose complex
- Iron saccharate 20mg injection
- D-fructose-1.6-diphosphate sodium hydrate
- Potassium chloride
- Vit b1 + Vit b2 + Vit b6 + Vit b12
- Vit b1 + Vit b6 + Vit b12 + Lidocaine
- Vitamin b1 + Vitamin b6 + Vitamin b12
- Hydroxocobalamin 1mg injection
- Cyanocobalamin 0.1mg/1ml injection
- Cyanocobalamin 1mg/ml injection
- Thiamine hydrochloride 30mg/1ml injection
- Pyridoxine hydrochloride 100mg injection
- Sodium acetate 0.3 injectable
- Sodium acetate 27.22% injectable
- Calcium chloride 0.1 injection
- Calcium gluconate 0.1 injection
- Magnesium sulfate 0.25 injection
- Magnesium sulfate 0.1 injection
- Magnesium sulfate 0.2 injection
- Amino acids + vitamins 0.3 injectable
- Amino acids 0.55 injectable
- Phytomenadione 10mg/1ml injectable
- Phytomenadione 1mg/1ml injectable
- Tracelyte 2ml injectable
- Ascorbic acid 100mg injectable
- Thiamine 100mg injectable

IV BAG LARGE VOLUME PARENTERAL SOLUTIONS

- Normal saline (0.9% nacl)
- Lactated ringer's solution
- Dextrose 5% in water (d5w)
- Sterile water for injection
- Sterile water for irrigation

SOLUTIONS CORRECTING WATER, ELECTROLYTE & ACID-BASE DISTURBANCES

- Glucose

EAR, NOSE AND THROAT MEDICINES (NASAL SPRAYS/EAR DROPS)

- Budesonide
- Ciprofloxacin
- Xylometazoline a
- Hydrocortisone
- Beclomethasone
- Fluticasone
- Triamcinolone acetonide
- Mometasone

- Aluminum acetate
- Ofloxacin
- Tobramycin
- Gentamicin
- Clotrimazole
- Fluconazole
- Vancomycin
- Acetic acid

JUVENILE JOINT DISEASE MEDICINES

- Adalimumab
- Certolizumab
- Etanercept
- Golimumab
- Infliximab
- Triamcinolone acetonide
- Triamcinolone hexacetonide

PREVENTION OF HIV-RELATED OPPORTUNISTIC INFECTIONS MEDICINES

- Ribavirin
- Metronidazole
- Tinidazole
- Amphotericin b
- Meglumine antimoniate
- Miltefosine
- Paromomycin
- Sodium stibogluconate

ANESTHETICS, PREOPERATIVE MEDICINES

- Propofol
- Bupivacaine

- Bupivacaine 0.005 injection
- Levobupivacaine 0.005 injection
- Midazolam 5mg/mL injectable
- Midazolam 1mg/mL
- Midazolam 15mg/3ml injectable
- Midazolam 50mg/10ml injectable
- Midazolam 5mg/5ml injectable
- Fentanyl 10 mcg/mL
- Fentanyl 0.5mg/10ml injection
- Fentanyl 500mcg injection
- Ketamine 50 mg/mL 3 mL & 30 mL PCA
- Ketamine 500mg/10 ml injection
- Ephedrine 5 mg/mL
- Epinephrine 100 mcg/mL
- Atropine sulfate 0.4 mg/mL
- Atropine 1mg/ml injection
- Atropine 0.5mg injection
- Caffeine 20mg injectable
- Epinephrine 1mg/ml injection
- Amiodarone 150mg/mL
- Lidocaine 0.02 injection
- Lidocaine 0.01 injection
- Lidocaine + epinephrine 2% + 0.002% injectable
- Lidocaine (iv/im for arrhythmia)
- Succinylcholine 125mg injection
- Succinylcholine 250mg injection

PAIN AND PALLIATIVE CARE MEDICINES

- Morphine
- Hydromorphone
- Dexamethasone 4mg injection
- Dexamethasone 8mg injection
- Diazepam 10mg injectable

- Diazepam 10mg/2ml injectable
- Haloperidol 5mg/ml injectable
- Haloperidol 5mg injectable
- Midazolam 5mg/mL injectable
- Midazolam 50mg/50 mL injectable
- Ondansetron 4 mg & 8 mg
- Dipyrone 500mg injection
- Carboplatin 50 mg/5 mL
- Dolasetron 100mg/5 mL
- Granisetron 3mg injectable
- Granisetron 1mg injectable
- Palonosetron 0.25mg/5mL
- Tropisetron 1 mg/mL
- Methadone hydrochloride 10mg/2ml injection
- Metamizole sodium 1g/2ml injection
- Morphine hydrochloride trihydrate 10mg/1ml for injection
- Morphine hydrochloride trihydrate 20mg/1ml injectable
- Morphine hydrochloride trihydrate 0.01 injectable
- Pethidine hydrochloride 100mg/2ml injectable
- Tramadol 100mg/2ml injectable
- Meperidine 50mg injectable
- Ketoprofen 100mg injection
- Ketorolac 15 mg & 30 mg injectable

ANTIALLERGICS AND MEDICINES USED IN ANAPHYLAXIS

- Dexamethasone 4 mg/mL
- Epinephrine (adrenaline) nasal spray
- Epinephrine 1mg/ml injection

ANTIDOTES AND OTHER SUBSTANCES USED IN POISONINGS

- Acetylcysteine 300mg injection
- Flumazenil 0.5mg injectable
- Atropine sulfate
- Naloxone 12 mg/2 mL

ANTIMALARIAL MEDICINES

- Artesunate
- Quinine
- Sulfamethoxazole + Trimethoprim

TREATMENT OF 2ND STAGE AFRICAN TRYPANOSOMIASIS MEDICINES

- Melarsoprol

EBOLA VIRUS DISEASE MEDICINES

- Atoltivimab + Maftivimab + Odesivimab

NERVOUS SYSTEM

- Levetiracetam
- Lorazepam
- Diazepam 10mg/2ml injectable
- Midazolam
- Magnesium sulfate
- Citicoline
- Ethylmethylhydroxypyridine succinate
- Paracetamol
- Phenytoin sodium
- Phenobarbital
- Valproic acid (sodium valproate)

METABOLIC ANTIDOTES

- Flumazenil
- Magnesium sulfate
- Calcium gluconate / chloride
- Levocarnitine
- Glutathione
- Dimenhydrinate 50mg injection
- Dimenhydrinate 30mg injection

BLOOD AFFECTING MEDICINES

- Heparin sodium
- Enoxaparin (low molecular weight heparin) 20mg-150mg
- Methylene blue 10mg injection
- Tranexamic acid 1000mg injectable
- Fondaparinux
- Hydroxocobalamin
- Epoetin alfa
- Phytonadione
- Phytonadione 10mg injectable
- Protamine sulfate
- Desmopressin
- Anti-d immunoglobulin
- Anti-rabies immunoglobulin
- Anti-tetanus immunoglobulin
- Normal immunoglobulin

RESPIRATORY SYSTEM MEDICINES

- Acetylcysteine
- Azelastine
- Beclomethasone

- Beclomethasone + Formoterol
- Budesonide
- Budesonide + Formoterol
- Naphazoline + Chlorpheniramine
- Olopatadine
- Triamcinolone acetonide
- Cromoglicic acid
- Chlorphenamine 10mg injection
- Aminophylline 250mg injection

MUSCULOSKELETAL SYSTEM MEDICINES

- Chondroitin
- Dexketoprofen
- Diclofenac 75mg/3ml injection
- Ketorolac
- Meloxicam
- Thiocolchicoside
- Ketoprofen 100mg/2ml injection
- Betamethasone 4mg injection
- Hydrocortisone 250mg injection
- Hydrocortisone 100mg injection

CARDIOVASCULAR MEDICINES

- Labetalol
- Hydralazine
- Nitroglycerin (iv)
- Digoxin
- Adenosine
- Epinephrine
- Verapamil 5mg/2ml injectable
- Lidocaine IV Infusion
- Amiodarone

- Furosemide 20mg/2ml injection
- Bumetanide
- Torasemide
- Dopamine
- Meldonium
- Metoprolol injection
- Troxerutin + Carbazochrome
- Dobutamine 250mg/5ml injection
- Lanatoside 0.4mg/2ml injection
- Papaverine hydrochloride 80mg/2ml injection
- Propranolol 1mg/1ml injection
- Atropine 1mg/ml injection

DIAGNOSTIC AGENTS

- Fluorescein
- Fluorescein 0.1 injectable
- Iohexol

DIURETICS

- Furosemide
- Mannitol 0.2 injection
- Mannitol 0.15 injection
- Bumetanide

ANTIULCER MEDICINES

- Ranitidine 50mg injectable
- Omeprazole 40mg injectable

ANTIEMETIC MEDICINES

- Dexamethasone

- Dexamethasone 4mg injection
- Metoclopramide
- Ondansetron
- Ondansetron 8mg injectable
- Scopolamine n-butyl bromide 20mg injection
- Domperidone 10mg/2ml injection
- Metoclopramide 10mg injectable
- Dimenhydrinate 50mg injection
- Dimenhydrinate 30mg injection

NEUROMUSCULAR BLOCKING AGENT

- Rocuronium bromide 50mg/5 mL injection
- Vecuronium 10mg/10 mL
- Vecuronium 4mg injectable
- Etomidate
- Neostigmine methyl sulfate 0.5mg injection
- N-butyl hyoscine bromide 20mg/ml injectable

IMMUNOMODULATORS

- Adalimumab
- Tacrolimus injection 0.5mg & 1 mg

DIABETES MEDICINES

- Insulin degludec
- Insulin detemir
- Insulin glargine

HYPOGLYCEMIA MEDICINES

- Glucagon
- Dextrose 50%

PITUITARY HORMONE SYSTEM MEDICINES

- Octreotide

IMMUNOLOGICAL MEDICINES

- Anti-rabies virus monoclonal antibodies
- Antivenom immunoglobulin
- Diphtheria
- Equine rabies immunoglobulin

MUSCLE RELAXANTS (PERIPHERALLY-ACTING) & CHOLINESTERASE INHIBITORS

- Atracurium
- Neostigmine
- Suxamethonium chloride 500mg injection
- Pyridostigmine

OPHTHALMIC PREPARATIONS

- Azithromycin
- Azapentacene
- Gentamicin
- Ofloxacin
- Prednisolone
- Tetracaine
- Latanoprost
- Pilocarpine
- Carbachol
- Timolol
- Atropine
- Epinephrine
- Bevacizumab
- Betamethasone + Sulfacetamide Sodium

- Betaxolol
- Bimatoprost
- Bimatoprost + Timolol
- Brimonidine
- Brimonidine + Timolol
- Brinzolamide
- Brinzolamide + Brimonidine
- Brinzolamide + Timolol
- Cyclopentolate
- Cyclopentolate + Phenylephrine + Tropicamide
- Cyclosporin
- Dexamethasone + Neomycin + Polymyxin b
- Dexamethasone + Neomycin sulfate + Polymyxin
- Dexpanthenol + Polyvinyl alcohol
- Diclofenac
- Dorzolamide
- Dorzolamide + Timolol
- Emedastine
- Fluconazole
- Fluorometholone
- Fluorometholone + Tetryzoline
- Flurbiprofen
- Hyaluronate sodium
- Hyaluronic acid + Citicoline
- Hyaluronic acid + Citicoline + Cyanocobalamin
- Hypromellose + Dextran
- Hypromellose + Dextran + Glycerin
- Idoxuridine
- Ketorolac
- Ketotifen
- Latanoprost
- Latanoprost + Timolol
- Levofloxacin

- Methylethylpyridinol (emoxypine)
- Moxifloxacin
- Moxifloxacin + Dexamethasone
- Naphazoline + Chlorpheniramine
- Nepafenac
- Netilmicin
- Netilmicin + Dexamethasone
- Olopatadine (Vit b12)
- Phenazone + Lidocaine
- Phenylephrine
- Polyethylene glycol 400 + Propylene glycol
- Polyethylene glycol 400 + Sodium hyaluronate
- Sulfacetamide + Zinc + Naphazoline + Lidocaine
- Taurine
- Timolol
- Tobramycin
- Tobramycin + Dexamethasone
- Travoprost
- Travoprost + Timolol
- Trehalose
- Trehalose + Hyaluronic acid

OVULATION INDUCERS

- Carbetocin
- Ergometrine maleate 0.2mg/ml injectable
- Methylethylpyridinol
- Oxytocin 5iu/1ml injectable

MEDICINES ADMINISTERED TO THE NEONATE

- Caffeine citrate
- Ibuprofen 400mg injectable

- Prostaglandin e1 [c]
- Prostaglandin e2
- Sodium Citrate 4%

MENTAL AND BEHAVIORAL DISORDERS MEDICINES

- Fluphenazine
- Haloperidol decanoate
- Chlorpromazine hydrochloride 25mg/2ml injection
- Diazepam 10mg/2ml injectable
- Haloperidol 5mg/ml injectable
- Lorazepam 4mg/2ml injectable
- Dopamine 200mg/5ml injection
- Flumazenil 0.5mg/5ml injectable
- Haloperidol 50mg injectable
- Phenobarbital 100mg injectable
- Chlorprothixene 10mg injection
- Phenytoin 50mg injectable

VACCINES

- BCG vaccine
- Haemophilus influenzae type b vaccine
- Hepatitis b vaccine
- Human papilloma virus (HPV) vaccine
- Measles vaccine
- Pertussis
- Pneumococcal vaccine
- Poliomyelitis vaccine
- Rotavirus vaccine
- Rubella vaccine
- Tetanus vaccine
- Japanese encephalitis vaccine
- Tick-borne encephalitis vaccine
- Yellow fever vaccine
- Cholera vaccine
- Dengue vaccine

- Hepatitis a vaccine
- Meningococcal meningitis vaccine
- Typhoid vaccine
- Mumps vaccine
- Varicella vaccine

ANTINEOPLASTICS & SUPPORTIVE MEDICINES

- Bendamustine
- Leucovorin calcium
- Carboplatin
- Cisplatin
- Cytarabine
- Daunorubicin
- Docetaxel
- Doxorubicin
- Doxorubicin (as pegylated liposomal)
- Etoposide
- Fluorouracil
- Irinotecan

- Methotrexate
- Oxaliplatin
- Paclitaxel
- Pegaspargase
- Vinblastine
- Vincristine
- Vinorelbine
- Rituximab
- Filgrastim
- Pegfilgrastim

HORMONES AND ANTIHORMONES

- Methylprednisolone [c]
- Medroxyprogesterone 150mg injectable
- Noretisterona + Estradiol 50mg + 5mg injectable
- Mesna 1g injection
- Hydrocortisone
- Testosterone cypionate



**Pharmaceutical
Reserve Network**

The availability of any product to a Network Affiliate is dependent upon available supply and regulatory approval of the pharmaceutical product in that Affiliate's market(s).